
HALF POWER RACK

DH024



7

8

9

10

11







5

Item NO. Description Qty Item NO. Description

1 Base Frame 1 24 Plugφ48

2 Base Frame2 1 26 Bumper

3 Front Standing Frame2 1 27 Hex Head Bolt M12*110

4 Front Standing Frame1 1 28 Hex Head Bolt M12*105

5 Bottom Cross Frame 2 29 Hex Head Bolt M12*100

6 Top Frame 1 30 Hex Head Bolt M12*30

7 Rear Upright Frame 2 31 Hex Head Bolt M10*25

8 Lat Bar 1 33 Flat Head Cap Screw M10*20

9 Carriage 1 1 32 Flat Head Cap Screw M6*12

10 Carriage 2 1 36 Nylon Lock Nut M12

11 Weight Hook 1 1 34 Flat Washer φ13*φ24*2

12 Weight Hook 2 1 35 Flat Washer φ11*φ20*2

13 Plastic Plate 1 4 37 Spring Washer

14 Plastic Plate 2 4 38 Hook

15 Strap Hook 2 39 washer

16 Weight Storage 10 40 Nylon lock Nut M8

17 Sleeve 6 41 Socket Head Cap Screw M8×50

18 Long Plastic Plate 2 42 Flat Set Screw M5×3

19 Plactic Knob-Cap 4 43 Handle Gloves

20 Plactic Knob-Base 4 44 Aluminum Stop Ring φ32 

21 End Cover 6 45  Aluminum Head φ32

22 Rubber Foot 4 46 Flat Head Cap Screw M6×16

23 Plug 2



5
36

29
34

6
34
34

30
30

23
34

29
34

36
28

34
36
34
34

28
46

44
34
29
36

34
25

36
36

36
34
34

29
34
8

34
29

7
16

3
7

36
41

28
5

34
19

11
25

20
33

26

36
43

12
4

24
9

34
32

32
32

41
20

32
14
29

29
38

40
33

16
19

36
36
34

16

34
32
36

18
10

30
30
37

34

32
37

13
29

30
14

16
1

32
37

34
13

34
34
34
29
26
24

36
30 37

34
36
2

34
27

34
34
17

27
22

21
35

22
15
34

31
29

6



7



8



9



10



11



11 2
9

5 6

1

3

11

127
4

8
10

  

   

Item NO. Description Qty
1 Parallel Bar Frame 1
2 Plastic Board 1 1
3 Plastic Board 2 1
4 Glove 2
5 Plastic Cover 1
6 Plastic Seat 1
7 Aluminum Ring φ32 2
8 Aluminum Cap φ32 2
9 Flat Head Cap Screw M10×20 1

10 Flat Head Cap Screw M6×16 2
11 Flat Head Philips Screw M6×12 8
12 Socket Set Screw M5×3 4

 DH024-DIP


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23
	exp
	工程图视图4


